
SPEEDZTR
Parts Manual

SPEEDZTR 44 / 968999538 SPEEDZTR 36 / 968999539
SPEEDZTR 44 / 968999547 SPEEDZTR 36 / 968999609
SPEEDZTR 44 / 968999611 SPEEDZTR 42 / 968999689

SPEEDZTR 42 / 968999713
Please read the operator’s manual carefully and make sure you 

understand the instructions before using the machine.

® ®



©2008 Husqvarna. All rights reserved.
Beatrice, NE. Printed in U.S.A.



CONTENTS

NOTE ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CHASSIS / FRAME ...................................................... 4
ENGINE ........................................................................ 6

BRIGGS & STRATTON 16 and 19 HP .................... 6
KOHLER 20 HP ....................................................... 8
BRIGGS & STRATTON 22 HP .............................. 10

STEERING ................................................................. 12
PARKING BRAKE ...................................................... 14
DRIVE......................................................................... 16
36 INCH CUTTING DECK .......................................... 18

42 INCH CUTTING DECK .......................................... 20
44 INCH CUTTING DECK .......................................... 22
FUEL SYSTEM ........................................................... 24
CONSOLE .................................................................. 26
SEAT .......................................................................... 30
CASTERS................................................................... 32
DECALS ..................................................................... 34



4 - DIXON

CHASSIS / FRAME

2

3

4

5

6

7

8

9

10

11

12
13

14
15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

3839

40

41

42

43

44

45

46

47

48
49

36

43

34
39

36

43

9

4

37

35
35

7

18

77

7
7

15

2
4

8

19
4

1

17

52

53

54

55

56
43

43

Models 968999538, 
968999547, 968999611

34

41
37

51
50



DIXON - 5

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1013311..  ....4 .... NUT ½-13 NYLOC
539 1083742..  ....2 .... HHB ½-13 x 1½
539 1093473..  ....2 .... LOCKWASHER ¼ INT EXT
539 9902504..  ....8 .... WASHER ½ SAE
539 1152905..  ....1 .... BATTERY TIE-DOWN
539 1152916..  ....1 .... TIE-DOWN INSULATOR
539 1155017..  ....6 .... HAIR PIN COTTER
539 1080108..  ....2 .... NUT ½-13 NYLOC
539 9903629..  ....7 .... SCREW ¼-20 x 5/8 SLF TAP
539 11577410..  ....1 .... SOLENOID
539 11579911..  ....1 .... CABLE, BATTERY GROUND
539 11597212..  ....1 .... BUSHING
539 11640013..  ....1 .... TERMINAL COVER
539 10243614..  ....1 .... BATTERY, 12V, DRY
539 11813515..  ....2 .... REAR LIFT LINK
539 11814016..  ....1 .... FRAME W/DECALS
539 11814717..  ....2 .... LINK, DECK LIFT
539 11814818..  ....2 .... TRAILING ROD
539 11893719..  ....2 .... IDLER SPACER
539 12077320..  ....1 .... CLUTCH STOP
539 12079621..  ....1 .... CABLE
539 12091722..  ....1 .... BRACE
539 12103623..  ....1 .... SPRING, TORSION, RIGHT
539 12103724..  ....1 .... SPRING, TORSION, LEFT
539 12112225..  ....1 .... FOOT PEDAL
539 12122126..  ....1 .... HAIR PIN COTTER
539 12131827..  ....2 .... SPACER
539 12132228..  ....1 .... FOOT PAD
539 12133129..  ....1 .... TERMINAL COVER
539 12147930..  ....1 .... NEGATIVE CABLE 20"
539 10330631..  ....1 .... POSITIVE CABLE 20"
539 12262832..  ....1 .... CLEVIS PIN ½ x 2
539 12347933..  ....1 .... LIFT QUADRANT
539 97697834..  ....4 .... NUT ¼-20 NYLOC

539 97697935..  ....5 .... NUT 3/8-16 NYLOC
539 99031636..  ..13 .... BOLT 5/16-18 x ¾
539 99051737..  ....3 .... WASHER 3/8
539 99056338..  ....2 .... HHB 3/8-16 x 1
539 99058039..  ....2 .... HHB ¼-20 x ¾
539 99058840..  ....2 .... HHB 3/8-16 x 2
539 99059841..  ..11 .... WASHER ¼
539 99062942..  ....1 .... HHB 3/8-16 x 2¼
539 99071743..  ..17 .... NUT 5/16-18 NYLOC
539 12354044..  ....1 .... REAR CHANNEL

MODELS 968999539, 
968999609, 968999689, 
968999713

539 123554 ....1 .... REAR CHANNEL
MODELS 968999547, 
968999611

539 130705 ....1 .... REAR CHANNEL
MODEL 968999538

539 11869145..  ....1 .... SCREW ¼-20 x ¾ WING
539 12348346..  ....1 .... FOOT PLATE
539 12091247..  ....1 .... FAN GUARD
539 12268948..  ....1 .... LINK RETAINER
539 12100149..  ....1 .... HEAT SHIELD, MUFFLER,

MODELS 968999539, 
968999609, 968999689, 
968999713

539 99005350..  ....2 .... WASHER ¼
539 99111251..  ....3 .... NUT ¼-20 JAM
539 11557552..  ....1 .... EYEBOLT 5/16 x 6
539 11629153..  ....1 .... SPRING
539 12109354..  ....1 .... SPRING ANCHOR
539 97693455..  ....2 .... HHB 5/16-18 x 1½
539 99018856..  ....3 .... WASHER 5/16

NOT SHOWN
539 120223 ....1 .... WIRE LOOM

CHASSIS / FRAME



6 - DIXON

ENGINE

1

2

3

4

5
6

9

10

11

12

13

15

16

17

18

8

14

7

8

BRIGGS & STRATTON 16 and 19 HP

3



DIXON - 7

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1017211..  ....2 .... HHB 5/16-18 x 2¾
539 1100652..  ....1 .... HHB 7/16-20 x 2¾
539 9907173..  ..16 .... NUT 5/16-18 NYLOC
539 1155374..  ....4 .... SCREW #10-16 x ½ TAP
539 1155465..  ....1 .... WASHER
539 9769526..  ....2 .... SCREW #10-24 x 5/8 SPEC.
539 9902097..  ....4 .... HHB 5/16-18 x 1
539 9901888..  ....7 .... WASHER 5/16

539 1174299..  ....1 .... HOSE, OIL DRAIN

539 11889310..  ....1 .... OIL DRAIN
539 12075611..  ....1 .... CLUTCH
539 12075712..  ....1 .... PULLEY, ENGINE
539 12131613..  ....1 .... CABLE, THROTTLE
539 97697714..  ....2 .... NUT 10-24 NYLOC
539 97693515..  ....4 .... HCS 5/16-18 x 1½
539 12137116..  ....1 .... EXTENSION, MUFFLER
539 91275717..  ....1 .... KEY ¼ x 1¼
539 13305118..  ....1 .... PLATE, ENGINE MOUNT

ENGINE



8 - DIXON

ENGINE

1

2

3

5

6

8

14

15

16

17

18

20

9

7

13

11

19

10

12

12

7

4

KOHLER 20 HP

13



DIXON - 9

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

ENGINE

539 1118971..  ....1 .... WASHER 5/8 SPECIAL
539 1100652..  ....1 .... HHB 7/16-20 x 2¾
539 9901873..  ....2 .... LOCKWASHER 5/16

539 9910464..  ....1 .... HCS 5/16-18 x 2½
539 1155465..  ....1 .... WASHER .445
539 9769526..  ....2 .... SCREW #10-24 x 5/8 PAN
539 9902097..  ....6 .... HHB 5/16-18 x 1
539 9911128..  ....3 .... NUT ¼-20 JAM
539 1213169..  ....1 .... CABLE, THROTTLE
539 97697710..  ....2 .... NUT 10-24 NYLOC

539 91275711..  ....1 .... KEY ¼ x 1¼
539 99071712..  ..14 .... NUT 5/16-18 NYLOC
539 99018813..  ....7 .... WASHER 5/16

539 11742914..  ....1 .... HOSE, OIL DRAIN
539 11889315..  ....1 .... OIL DRAIN
539 11190216..  ....1 .... MUFFLER
539 12075617..  ....1 .... CLUTCH
539 12075718..  ....1 .... PULLEY, ENGINE
539 13305119..  ....1 .... PLATE, ENGINE MOUNT
539 10747620..  ....3 .... SCREW 3/8-16 x 1 TAP



10 - DIXON

ENGINE
BRIGGS & STRATTON 22 HP

3

2

4

5

8

14

15

16

9

6

8

7

11

13

10

12

12

1

11

9



DIXON - 11

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 9769351..  ....4 .... HCS 5/16-18 x 1½
539 1100652..  ....1 .... HHB 7/16-20 x 2¾
539 1330513..  ....1 .... PLATE, ENGINE MOUNT
539 1155464..  ....1 .... WASHER .445
539 9769525..  ....2 .... SCREW #10-24 x 5/8 SPEC
539 1213256..  ....1 .... MUFFLER
539 1225797..  ....1 .... KEY ¼ x 1¼
539 9769778..  ....2 .... NUT 10-24 NYLOC

ENGINE

539 9907179..  ..15 .... NUT 5/16-18 NYLOC
539 99020910..  ....1 .... HHB 5/16-18 x 1
539 99018811..  ....2 .... WASHER 5/16

539 11742912..  ....1 .... HOSE, OIL DRAIN
539 11881613..  ....1 .... CABLE, THROTTLE
539 11889314..  ....1 .... OIL DRAIN
539 12075615..  ....1 .... CLUTCH
539 12075716..  ....1 .... PULLEY, ENGINE



12 - DIXON

STEERING

1

2

3

4

5

6

7

8

910
11

12
13

14

15

16

17

18
19

20

21

22

23
24

25

26

27 28

30
31

32

33

16

22

31

31
25

29

29

5
9

5

6

9
11

13

14

18
28

29

5

9

2

3

4

7

8

10

12

15

34

19 24

25

26

27

3031

32

31

31
25

29

23

1

33



DIXON - 13

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1013311..  ....2 .... NUT ½-13 NYLOC
539 1013322..  ....2 .... HHB ½-13 x 2¾
539 1093323..  ....2 .... NUT 3/8-16 JAM
539 1144534..  ....2 .... DAMPENER, DUAL ACTION
539 1155025..  ....4 .... NUT 5/16-24 JAM
539 9910736..  ....2 .... NUT 5/16-24 JAM LH THD
539 1153297..  ....2 .... WASHER 5/8
539 9769528..  ....4 .... SCREW #10-24 x 5/8 PAN
539 1156179..  ....6 .... NUT 5/16-18 NYLOC
539 11563810..  ....2 .... ZERK 3/16 DRIVE
539 11572911..  ....2 .... ROD END, RIGHT
539 10108012..  ....2 .... SWITCH, DECK
539 11668913..  ....2 .... COUPLER, ROD END
539 11669014..  ....2 .... ROD END, LEFT
539 11771315..  ....2 .... HHB 3/8-16 x 2½ THD
539 12089916..  ....2 .... GRIP
539 12091017..  ....1 .... LOWER LEVER, RIGHT

STEERING

539 12091518..  ....2 .... ROD
539 12095619..  ....2 .... BUSHING
539 12098320..  ....1 .... PIVOT
539 12098421..  ....1 .... PIVOT, RIGHT
539 12103122..  ....2 .... LEVER, UPPER
539 11034023..  ....2 .... NUT 5/8-11 NYLOC
539 91112124..  ....4 .... WASHER 5/8 BELLEVILLE
539 97693425..  ....4 .... HHB 5/16-18 x ¾
539 97693526..  ....4 .... HCS 5/16-18 x 1½
539 97697727..  ....4 .... NUT 10-24 NYLOC
539 99018828..  ....2 .... WASHER 5/16

539 99020929..  ....4 .... HHB 5/16-18 x 1
539 99025030..  ....4 .... WASHER ½ NARROW
539 99071731..  ..12 .... NUT 5/16-18 NYLOC
539 99100332..  ....2 .... HHB ¼-20 x 1¾
539 99111233..  ....2 .... NUT ¼-20 JAM
539 12113834..  ....1 .... LOWER LEVER, LEFT



14 - DIXON

PARKING BRAKE

13

16

18

8
2

5
1

6

25

7

15
4

20

10

23

18
8

2
6

17

19

14

23
10

15

7

4

1

20

18

9

22

24
3

21
12

25

22

11



DIXON - 15

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1155331..  ....4 .... WASHER 5/16 TYPE A
539 9769522..  ....4 .... SCREW #10-24 x 5/8 SPEC
539 1155823..  ....2 .... WASHER 5/16

539 1156104..  ....2 .... WASHER ½
539 1156175..  ....2 .... NUT 5/16-18 NYLOC
539 1156686..  ....2 .... ROLL PIN 3/16 DIA x 1¼
539 1156807..  ....2 .... HAIR PIN COTTER
539 1010808..  ....2 .... SWITCH, DECK
539 1159729..  ....1 .... BUSHING
539 12024710..  ....2 .... SPRING, EXTENSION
539 12092111..  ....1 .... GRIP, BRAKE HANDLE
539 12096212..  ....1 .... LINK. BRAKE
539 12096313..  ....1 .... ROD, BRAKE

PARKING BRAKE

539 12096414..  ....1 .... HANDLE, BRAKE
539 12096515..  ....2 .... SLIDE ARM, BRAKE
539 12096716..  ....1 .... BRAKE PIVOT, RIGHT
539 12096917..  ....1 .... BRAKE PIVOT, LEFT
539 97697718..  ....4 .... NUT #10-24 NYLOC
539 97697919..  ....1 .... NUT 3/8-16 NYLOC
539 99019620..  ....2 .... NUT 5/16-18
539 99020921..  ....2 .... HHB 5/16-18 x 1
539 99051722..  ....2 .... WASHER 3/8
539 99062723..  ....2 .... HHB 5/16-18 x 1¼
539 99062924..  ....1 .... HHB 3/8-16 x 2¼
539 99071725..  ....4 .... NUT 5/16-18 NYLOC



16 - DIXON

DRIVE

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

5

18

18

23

22

26

1

20

20

26

20
26

1

7

11

12

17

19

20

21

24

25
26 22

26

1

20

20
26

20

26

28 29

30

31

31



DIXON - 17

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1017211..  ....6 .... HHB 5/16-18 x 2¾
539 1131942..  ....1 .... HHB 3/8-16 x 2½ GR8
539 1218593..  ....1 .... MOUNT, SPRING
539 1152704..  ....1 .... BUSHING
539 1152895..  ....2 .... IDLER
539 1001456..  ....1 .... RHSND 3/8-16 x 2
539 1160397..  ....2 .... SPACER
539 1163508..  ....1 .... SPRING
539 1207729..  ....1 .... BELT
539 12082410..  ....2 .... TIE BAR
539 12090311..  ....2 .... HANDLE, RELEASE
539 12099512..  ....2 .... SPACER
539 12099713..  ....1 .... IDLER
539 12099814..  ....1 .... MOUNT, IDLER
539 12108315..  ....1 .... HYDRO, LEFT, EZT
539 12108416..  ....1 .... HYDRO, RIGHT, EZT
539 97697817..  ....2 .... NUT ¼-20 NYLOC
539 97697918..  ....5 .... NUT 3/8-16 NYLOC
539 99014519..  ....2 .... HHB 5/16-18 x 5 GR8
539 99018820..  ..12 .... WASHER 5/16

539 99020921..  ....4 .... HHB 5/16-18 x 1
539 99051722..  ....5 .... WASHER 3/8
539 99056323..  ....3 .... HHB 3/8-16 x 1
539 99058024..  ....2 .... HHB ¼-20 x ¾

DRIVE

539 99062925..  ....4 .... HHB 3/8-16 x 2¼
539 99071726..  ..12 .... NUT 5/16-18 NYLOC
539 11595427..  ....1 .... SPACER 3/8 x ½
539 12097728..  ....2 .... WHEEL SPACER

MODELS 968999539, 
968999609

539 11982829..  ....2 .... WHEEL ASSEMBLY
MODELS 968999539, 
968999609

539 117555 ....1 .... TIRE
539 117403 ....1 .... RIM
539 117383 ....2 .... WHEEL ASSEMBLY

MODELS 968999689, 
968999713

539 115694 ....1 .... TIRE
539 117401 ....1 .... RIM
539 119829 ....2 .... WHEEL ASSEMBLY

MODELS 968999538, 
968999547, 968999611

539 121509 ....1 .... TIRE
539 117401 ....1 .... RIM
539 10117330..  ....8 .... NUT ½-20 LUG
539 12353631..  ....2 .... MOUNT, HYDRO



18 - DIXON

36 INCH CUTTING DECK

1

2

3

4

5

6

7

8

910

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

43

7

49
45

9

6

1

2

9

10

7

49

49

5

29
7

45

52

5
49

49

7 7
29
45

52

12

45

29

49

749

7

45

49

7

48

46

52

44

50
49

45

50 51

44

53

3

54

55

56
57

58

60

61 62

63

54

55

56

58

59

60

61

62

58

58



DIXON - 19

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1083461..  ....2 .... HHB ½-13 x 2½
539 1095542..  ....2 .... WASHER ½
539 1117853..  ....3 .... BOLT 3/8-16 x ¾
539 1152204..  ....1 .... BUSHING
539 1152495..  ....3 .... L-ROD
539 1152786..  ....2 .... PULLEY, IDLER
539 1155017..  ....9 .... HAIR PIN COTTER
539 1155748..  ....1 .... EYEBOLT 5/16 x 3½
539 1156099..  ....3 .... NUT ½-13 NYLOC
539 11564310..  ....2 .... SCREW #12-14 x¾
539 11564711..  ....1 .... STUD ½-13 x 2
539 91301012..  ....2 .... DECAL, DANGER
539 11571713..  ....1 .... DECAL, DANGER
539 13050914..  ....1 .... SPRING, DEFLECTOR
539 11593115..  ....1 .... HINGE
539 11594816..  ....1 .... SPACER, PULLEY
539 11601017..  ....1 .... TUBE
539 11608118..  ....1 .... BAFFLE
539 11620419..  ....2 .... GUARD, TRASH
539 11726720..  ....1 .... BRACKET W/DECAL
539 11622521..  ....1 .... PIN, DEFLECTOR
539 11635122..  ....1 .... GUARD, BELT
539 11641323..  ....1 .... L-ROD 4¼"
539 11781124..  ....1 .... V-BELT
539 11805725..  ....1 .... DECAL, BELT ROUTING
539 11814626..  ....1 .... ARM, IDLER
539 11817527..  ....1 .... DECAL, 36" DECK
539 11817828..  ....1 .... BAFFLE, DECK
539 11817929..  ....4 .... SWIVEL
539 11867230..  ....2 .... BLADE, HI LIFT
539 11963731..  ....2 .... BOLT, BLADE
539 12092032..  ....1 .... SPRING, DECK BELT

36 INCH CUTTING DECK

539 12147833..  ....1 .... HHB 3/8-16 x 6
539 12257434..  ....1 .... BUSHING
539 12263335..  ....1 .... ROLLER, 3¾
539 11865936..  ....1 .... DECK W/DECALS
539 12435437..  ....1 .... DEFLECTOR, 36"
539 12453538..  ....1 .... BAFFLE
539 12739439..  ....1 .... GUARD, PULLEY
539 12742540..  ....1 .... HUB, RIGHT
539 12742641..  ....1 .... HUB, LEFT
539 20028242..  ....2 .... NUT 3/8-16 NYLOC
539 97694143..  ....8 .... HHB 3/8-16 x 1¼
539 97697844..  ....5 .... NUT ¼-20 NYLOC
539 97697945..  ..14 .... NUT 3/8-16 NYLOC
539 99018846..  ....2 .... WASHER 5/16

539 99025047..  ....1 .... WASHER ½ NARROW
539 99031648..  ....6 .... BOLT 5/16-18 x ¾
539 99051749..  ..10 .... WASHER 3/8
539 99058050..  ....5 .... HHB ¼-20 x ¾
539 99059851..  ....5 .... WASHER ¼
539 99071752..  ....7 .... NUT 5/16-18 NYLOC
539 99069253..  ....2 .... WASHER 5/16

539 11551154..  ....1 .... HHB ½-20 x 1¼
539 11563655..  ....1 .... WASHER ½
539 11563856..  ....1 .... ZERK 3/16 DRIVE
539 11607957..  ....1 .... SPACER, HUB
539 11975958..  ....2 .... BEARING, ECC-LOCK
539 12024659..  ....1 .... SHAFT
539 12076960..  ....1 .... PULLEY, 5"
539 12730261..  ....1 .... SPACER
539 11619662..  ....1 .... KEY, OUTER SHAFT
539 11963663..  ....1 .... SHAFT, 50S



20 - DIXON

42 INCH CUTTING DECK

1

2

3

5

9
10

11

12

13

14

15

16

17

20

42
23

24

25

26

27

28

29

30

31

32
4 BOLT

33

34

35

37

39

41

32

40 7

39

7

40

41

12

10

6

9

38

41

24

36

22

42

43

44

44

6

23

25

7

19

43

18

21

1

8

45

32
3 BOLT

40

36

19

7
4

43
42



DIXON - 21

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

42 INCH CUTTING DECK

539 1083461..  ....2 .... HHB ½-13 x 2½
539 1095542..  ....1 .... WASHER ½
539 1152203..  ....1 .... BUSHING
539 1152474..  ....1 .... L-ROD 31/8"
539 1152495..  ....3 .... L-ROD 4"
539 1152786..  ....2 .... PULLEY, IDLER
539 1155017..  ....8 .... HAIR PIN COTTER
539 1155748..  ....1 .... EYEBOLT 5/16 x 3½
539 1156099..  ....3 .... NUT ½-13 NYLOC
539 99036210..  ....6 .... SCREW ¼-20 x 5/8 SLF TAP
539 11564711..  ....1 .... STUD ½-13 x 2
539 11564812..  ....8 .... SCREW 5/16-18 x 1 TAP
539 10762613..  ....1 .... PUSH NUT
539 91301014..  ....1 .... DECAL, DANGER
539 11594815..  ....1 .... SPACER, PULLEY
539 11601016..  ....1 .... BUSHING
539 11635117..  ....1 .... GUARD, BELT
539 11805718..  ....1 .... DECAL, BELT ROUTING
539 11817919..  ....4 .... SWIVEL
539 11984320..  ....2 .... BLADE, HI LIFT
539 11989321..  ....1 .... DECAL, 42
539 12092022..  ....1 .... SPRING, DECK BELT
539 12092423..  ....2 .... MOUNT, PULLEY GUARD
539 12092524..  ....2 .... GUARD, PULLEY

539 10751825..  ....2 .... STRIPPER, DECK
532 19814526..  ....2 .... V-PULLEY
539 12098227..  ....1 .... ARM, IDLER
539 11047228..  ....1 .... DEFLECTOR MOUNT
539 11032829..  ....1 .... SPRING, DEFLECTOR
539 11046230..  ....1 .... ROD, HINGE
539 11046331..  ....1 .... BAFFLE
53 19287032..  ......2 .... SPINDLE, 4 BOLT
539 11015833..  ....2 .... SPINDLE, 3 BOLT
539 10762734..  ....1 .... PLASTIC CAP
539 12273435..  ....1 .... V-BELT
539 11865736..  ....1 .... DECK W/DECALS
539 97697937..  ....4 .... NUT 3/8-16 NYLOC
539 99018838..  ....1 .... WASHER 5/16

539 99025039..  ....2 .... WASHER ½ NARROW
539 99031640..  ....6 .... BOLT 5/16-18 x ¾
539 99051741..  ....8 .... WASHER 3/8
539 99071742..  ....7 .... NUT 5/16-18 NYLOC
539 10759043..  ....2 .... NUT 9/16 CENTERLOCK
539 10752044..  ....2 .... SPACER .675
539 10752245..  ....2 .... BOLT 7/16 SPEC
539 11046146..  ....1 .... DEFLECTOR 42



22 - DIXON

44 INCH CUTTING DECK

2

3

4

5

6

7

8

9

10

13

14

15

16

17

18

19

20

22

23

24

25

26

27

28

29

30

33

34

35
36

37

38

39

40

42

43

44

45

46

47
48

49

50

52

53

54

55
56

57

58

12

51

58

11

21

51

14

21

53

14
2

15

4

11

21 53
14

56

13

151

41

12

12

52

18

13

13

56
56

13

28
51

10

56

1328

51

56

51

7

51

44
51

32

31

56

55

17 5613

28
56

56 51

10
13

59
60

6162
63

64

65
66

63



DIXON - 23

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

44 INCH CUTTING DECK

539 1013311..  ....1 .... NUT ½-13 NYLOC
539 1013322..  ....2 .... HHB ½-13 x 2¾
539 1072713..  ....2 .... BOLT 5/16-18 x 1
539 1083464..  ....2 .... HHB ½-13 x 2½
539 1083665..  ....1 .... HHB ½-13 x 4
539 1095546..  ....2 .... WASHER ½
539 1117857..  ....4 .... BOLT 3/8-16 x ¾
539 1152208..  ....1 .... BUSHING
539 1152479..  ....1 .... L-ROD 31/8"
539 11524910..  ....3 .... L-ROD
539 11527811..  ....2 .... PULLEY, IDLER
539 99071712..  ....5 .... NUT 5/16-18 NYLOC
539 11550113..  ....9 .... HAIR PIN COTTER
539 11560914..  ....4 .... NUT ½-13 NYLOC
539 11564315..  ....4 .... SCREW #12-14 x ¾
539 11567416..  ....6 .... NUT 5/16-18 FLANGE
539 91301017..  ....2 .... DECAL, DANGER
539 11571718..  ....2 .... DECAL, DANGER
539 13050919..  ....1 .... SPRING, DEFLECTOR
539 11594820..  ....1 .... SPACER, PULLEY
539 11601021..  ....3 .... BUSHING
539 11622522..  ....1 .... PIN, DEFLECTOR
539 11635123..  ....1 .... GUARD, BELT
539 11723924..  ....1 .... BRACKET, DEFLECTOR
539 11944325..  ....1 .... BRACKET W/DECAL
539 11815526..  ....1 .... ARM, IDLER
539 11815627..  ....1 .... BELT
539 11817928..  ....4 .... SWIVEL
539 11926629..  ....3 .... GUARD, TRASH
539 11955530..  ....1 .... PULLEY, IDLER
539 11963731..  ....3 .... BOLT, BLADE
539 11983632..  ....3 .... BLADE, HI LIFT
539 11989433..  ....1 .... DECAL, 44

539 12092034..  ....1 .... SPRING, DECK BELT
539 12099335..  ....1 .... EYEBOLT 4½"
539 12108836..  ....1 .... GUARD, PULLEY RT
539 12108937..  ....1 .... GUARD, PULLEY LT
539 12109038..  ....3 .... HUB
539 12126839..  ....1 .... W-BAFFLE
539 12135740..  ....1 .... HINGE
539 12137841..  ....1 .... DEFLECTOR
539 10761042..  ....1 .... GAUGE WHEEL
539 12147843..  ....1 .... HHB 3/8-16 x 6
539 12160444..  ....2 .... BLOW-BY BAFFLE
539 12360445..  ....1 .... BRACKET, ROLLER
539 12224946..  ....1 .... DECAL, BELT ROUTING
539 12257447..  ....1 .... BUSHING
539 12263348..  ....1 .... ROLLER, 3¾
539 11865849..  ....1 .... DECK W/DECALS
539 97697850..  ....4 .... NUT ¼-20 NYLOC
539 97697951..  ..21 .... NUT 3/8-16 NYLOC
539 99018852..  ....3 .... WASHER 5/16

539 99025053..  ....4 .... WASHER ½ NARROW
539 99025854..  ....1 .... NUT ½-13
539 99031655..  ....8 .... BOLT 5/16-18 x ¾
539 99051756..  ....9 .... WASHER 3/8
539 99058057..  ....4 .... HHB ¼-20 x ¾
539 99065558..  ..12 .... HHB 3/8-16 x 1½
539 11551159..  ....1 .... HHB ½-20 x 1¼
539 11563660..  ....1 .... WASHER ½
539 11563861..  ....1 .... ZERK 3/16 DRIVE
539 12118062..  ....1 .... TUBE
539 11926063..  ....2 .... BEARING
539 12117964..  ....1 .... SHAFT
539 11981265..  ....1 .... V-PULLEY
539 11619666..  ....1 .... KEY, OUTER SHAFT



24 - DIXON

FUEL SYSTEM

2

3

4

5

6

7

8

9

10

11

1

1

8

8

9

9



DIXON - 25

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

FUEL SYSTEM

539 9122221..  ....4 .... FUEL LINE CLAMP
539 1248052..  ....1 .... FUEL LINE, 38"
539 1192723..  ....1 .... FUEL VALVE
539 1209044..  ....1 .... TANK, LEFT
539 1212765..  ....1 .... BRACKET, TANK
539 1214866..  ....1 .... HOSE ¼ x 2

539 1061887..  ....1 .... GAS CAP
539 9769348..  ....3 .... HHB 5/16-18 x ¾
539 9901889..  ....3 .... WASHER 5/16

539 99031610..  ....1 .... BOLT 5/16-18 x ¾
539 99071711..  ....1 .... NUT 5/16-18 NYLOC



26 - DIXON

CONSOLE

1

2

3

4

5

6

7

8

9

10

11

12

13
14

12

11

15

MODELS 968999539, 968999609, 968999689, 968999713



DIXON - 27

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1152081..  ....1 .... PLATE, BACKING
539 1155862..  ....1 .... LOCKWASHER 7/16 INT EXT
539 9903623..  ....4 .... SCREW ¼-20 x 5/8 SLF TAP
539 1158504..  ....1 .... CIRCUIT BREAKER
539 1075415..  ....1 .... SWITCH, IGNITION
539 1075446..  ....1 .... KEY, IGNITION SWITCH
539 1017687..  ....1 .... SWITCH, CLUTCH
539 1209068..  ....1 .... FENDER, RIGHT

CONSOLE

539 1209789..  ....1 .... PANEL, CONTROL
539 12127610..  ....1 .... BRACKET, TANK
539 97693411..  ....2 .... HHB 5/16-18 x ¾
539 99018812..  ....3 .... WASHER 5/16

539 99031613..  ....1 .... BOLT 5/16-18 x ¾
539 99071714..  ....1 .... NUT 5/16-18 NYLOC
539 99059815..  ....4 .... WASHER ¼



28 - DIXON

CONSOLE

1

2

3

4

5

6

7

8

9

10

12

13

14

12

11

11

15

16

MODELS 968999538, 968999547, 968999611



DIXON - 29

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1152081..  ....1 .... PLATE, BACKING
539 1155862..  ....1 .... LOCKWASHER 7/16 INT EXT
539 9903623..  ....4 .... SCREW ¼-20 x 5/8 SLF TAP
539 1158504..  ....1 .... CIRCUIT BREAKER
539 1075415..  ....1 .... SWITCH, IGNITION
539 1075446..  ....1 .... KEY, IGNITION SWITCH
539 1017687..  ....1 .... SWITCH, CLUTCH
539 1209068..  ....1 .... FENDER, RIGHT

CONSOLE

539 1210799..  ....1 .... PANEL, CONTROL
539 12127610..  ....1 .... BRACKET, TANK
539 97693411..  ....3 .... HHB 5/16-18 x ¾
539 99018812..  ....3 .... WASHER 5/16

539 99031613..  ....1 .... BOLT 5/16-18 x ¾
539 99071714..  ....1 .... NUT 5/16-18 NYLOC
539 12273615..  ....1 .... CONTROL, PUSH/PULL
539 99059816..  ....4 .... WASHER ¼



30 - DIXON

SEAT

1

2

3

4

5

6

7

8

9

10

11

12

13

14
15

16

17 18

6

6

6

14

17

4

3

3

3

16

16

16

8

16

16

124

4



DIXON - 31

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

SEAT

539 1083881..  ....2 .... SCREW ¼-20 x ¾ PAN
539 1080102..  ....3 .... NUT ½-13 NYLOC
539 9769353..  ....4 .... HCS 5/16-18 x 1½
539 1156744..  ....8 .... NUT 5/16-18
539 1157685..  ....1 .... RETAINER, LINK
539 1157896..  ....8 .... WASHER, NYLON
539 1173987..  ....1 .... SWITCH, SEAT
539 1198848..  ....3 .... CAP, SPRING
539 1209019..  ....1 .... SEAT ASSEMBLY

539 10324710..  ....1 .... LANYARD, SEAT
539 12127711..  ....1 .... PIN, SEAT
539 12263212..  ....3 .... SPRING, SEAT
539 12353313..  ....1 .... PLATE, SEAT
539 12359714..  ....2 .... PIVOT, SEAT
539 97693415..  ....2 .... HHB 5/16-18 x ¾
539 99018816..  ....7 .... WASHER 5/16

539 99031617..  ....5 .... BOLT 5/16-18 x ¾
539 99062718..  ....1 .... HHB 5/16-18 x 1¼



32 - DIXON

CASTERS

1

2

3
4

5

6
7

8

9

1011

12

13

14

15

10

16

17

18

19

20



DIXON - 33

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

CASTERS

539 1155661..  ....2 .... HHB 5/16-18 x 1 NYLOC
539 1156382..  ....2 .... ZERK 3/16 DRIVE
539 1156753..  ....2 .... WASHER 1"
539 1157474..  ....2 .... SPRING, CASTER
539 1157495..  ....2 .... PLUG, CASTER
539 1157506..  ....2 .... BEARING
539 1179017..  ....2 .... BUSHING, CASTER
539 1025358..  ....2 .... DUST CAP, BEARING
539 1189289..  ....2 .... GREASE ZERK ¼
539 11480510..  ....2 .... SPACER 5/16"
539 10554311..  ....1 .... SPACER

539 11469512..  ....2 .... CASTER ASSEMBLY
539 12115913..  ....2 .... BOLT ½-13 x 6½
539 10133114..  ....2 .... NUT ½-13 NYLOC
539 12359315..  ....2 .... CASTER
539 10699416..  ....1 .... RIM
539 11469717..  ....1 .... TIRE
539 10330018..  ....1 .... ZERK ¼-28, 45°
539 91223419..  ....1 .... VALVE STEM
539 10248420..  ....2 .... FLANGE BEARING

NOT SHOWN
539 105307 ....1 .... ROLLER BEARING



34 - DIXON

DECALS

1

2

3
4

5

6

7

8

9

10

11

12



DIXON - 35

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1115751..  ....1 .... DECAL, OPERATION
539 1132132..  ....1 .... DECAL, WARNING
539 1177073..  ....1 .... DECAL, FUSION
539 1177094..  ....1 .... DECAL, FLAG
539 1193645..  ....1 .... DECAL, HYDRO GEAR
539 1199786..  ....1 .... DECAL, LEVER

539 1200067..  ....1 .... DECAL, PARK BRAKE
539 1177028..  ....1 .... DECAL, B&S
539 1181669..  ....1 .... DECAL, SPEEDZTR 36
539 11988710..  ....1 .... DECAL, SPEEDZTR 42
539 12108111..  ....1 .... DECAL, SPEEDZTR 44
539 11770412..  ....1 .... DECAL, KOHLER

DECALS











P/N 539 131635 R02 06/27/08


	CHASSIS / FRAME
	ENGINE
	BRIGGS & STRATTON 16 and 19 HP
	KOHLER 20 HP
	BRIGGS & STRATTON 22 HP

	STEERING
	PARKING BRAKE
	DRIVE
	36 INCH CUTTING DECK
	42 INCH CUTTING DECK
	44 INCH CUTTING DECK
	FUEL SYSTEM
	CONSOLE
	SEAT
	CASTERS
	DECALS

